MAMETORA CRAWLER CART
Xl 7‘1—;"—'-

C-10E B v Ak

- . 86C-10 ) ”_,___,«,,__,,ii“f"
Mok o SC=10D - 2% ek

3 Sy 10E &A70?f£VO

PARTS LIST
 IV="J ") X I

MAMETORA AGRIC MACHINERY CO, LTD
YA 2Rtk &1t

A1 L2 P -



ﬂi‘zfa‘

BaEXDHEE., FFEOREES - 54 - A8+ L THE
EX Ean DR i3 ZAH T A

HERm I LT COMERDLEEERES 4,

MR X R EOMBUREFER L&, HEET 2 HBE

FRUCEBZEISRELETo . BHICEETEOE T,

B H
(1)
R F 7,
(2)
(3)
DOIFERICED 9,
(4)
(5)

HEREZCLDZDORRTEN, CEeB 23BN D %+
DTHREFS LA LHETE O 7,

v¢ NOTICE ( Request for Customers)

(1)

(2)

(3)

(4)

In placing an order for parts, be sure to specify
the index number in this list, name of items and
the. number of parts.

Return of ordered goods cannot be accepted.

Be sure to use the standard parts listed herein

as repair parts.

Use of other marketed or similar goods often causes
a deterioration of performance and an earlier damage.

Since orders for parts rush in during the demand
season, earlier order are recommended.

As in some cases forms and dimensions may be
different owing to remodelling or modifications,
order parts upon noting the model number.



e

g R
CONTENTS
% i B
SECTION NAME PAGE

PSR 3IviaLFr—EE

........................................................................ ]
TRANSMISSION GEAR GROUP
FTLRI v a3 b= - FTU=FBF e 7
TRANSMISSION CASE - BRAKE GROUP
ﬁ é‘\ m {% ............................................................................................. 11
CHASSIS GROUP
R TP BfE ZJ()) seeecececerereeancotiancusisetetiaroteisnnntrastnntnsasrananns 13
PALLET - ENGINE GROUP (5C—10)
AR - M% 1O D)) eeeeenreeentencettnteneeroeeneoestentnornesasenrnnrnsrnns
PALLET - ENGINE GROUp (SC—10D) 17
N FIL - FxPBMR et e 21
HANDLE - CHANGE GROUP
I>:)> — ™ ) ssescs N R R N T e T Y R R Y RN T RN
ENGINE (G350L—75) 25
s RS B '
[ — . —RRAN)  cccassoscsasconsossnssssscrssenssosacsvssssnsssssasassoce
EnGINE (FG150G—X - FG150G BG40) 50
I N D E X seceoersssesaetnssnsnnnunssicsesrarsesonstattosetsessaetestssstossateutosnessasssssnssesssssssssntosasess 67



PSS ZX3IwiaLxFv—EEK
TRANSMISSION GEAR GROUP




{

FPFoZ23viaL¥v—EE
TRANSMISSION GEAR GROUP

REES 31— FKF&EF i o f# b H o= ¥ =
NO. CODE NO. PARTS NAME 0'TY REMARKS
V78— By}
A- 1 M99--0312 000 ROD, shifter 1
V7R = T —A
2 G47 0312 000 ARM, shifter 1
VTR~ T a—7
3 M99 0311 000 FORK, shifter 1
AF = K-
4 9SB 2500 000 BALL, steel 5/16 1
TR~ B, MRELAR
5 MO7 0314 000 SPRING, shifter rod 1
v
6 9ST 0302 003 PIN, split 3x29 1
YT7E— my NHSA,FY
7 MO7 0313 001 PACKING, shifter rod 6
AFNVVT 7y —
8 9SW 1000 000 WASHER, spring 310 8
F oy b
9 9NT 1000 010 NUT M10 P1.25 6
RO r 7 b
10 M23 0255 000 SHAFT, with screw 2
%%7'"/‘\/:- A
11 M23 0256 000 BUSH 1
-y 7 BHEES
12 M23 0258 001 WASHER, 4
FOMv e 7 PAS LY :
13 M0O7 0234 002 PACKING, 4
/:vyy :‘F”V'—
14 M99 0226 000 GEAR, back 1
AT —
15 MS9 0255 000 COLLAR, 1
* A
16 G47 0211 000 SHAFT, main 1
. EHhF v —
17 M99 0221 000 GEAR, main shaft 14T 1
-2 vy7°
18 G47 0215 000 CLIP WR-25 2
FEhF ¥ —
19 G47 0213 000 SHAFT, main shaft 20T 1
FL—% Yy 7 b
20 G47 0214 001 SHAFT, brake 1
A—-n X7y
21 9BB 6004 000 BEARING, ball 1
A7y YIS
22 9RR 4200 005 RING, snap R-42 1
FAN V=
23 90S 2042 0704 SEAL, oil TC20427 1
A= NXT7TUVv7
24 9BB 6003 000 BEARING, ball 1
AF T Y
25 9RR 3500 005 RING, snap R-35 1
AN v—n
26 90S 1735 0802 SEAL, oil SC17358 1
2= bty7 Fy-—
27 M99 0224 000 GEAR, low-top 1




FSLZ3IwiaLX¥vy—HEE
TRANSMISSION GEAR GROUP

5 2.
‘J'{\_', v '-I
T ,

RS -'\'-_ 2
! -

< ¢ '§

=

'S

S, ool
)

“Qagnf

3




[y SR

TRANSMISSI ON'GEAR GROUP

aL¥— ﬁﬁf?

RHES 1 - FKF&FS i34 Py £ R ¥ =B i3] B
NO. CODE NO. PARTS NAME 0'TY REMARKS
%?7¢~y1‘/1
A-28 M54 0219 000 BUSH 2
HS—= Ty 7 h
29 M23 0216 000 SHAFT, collar 2
%gfw“/:.B
30 M23 0224 000 BUSH 2
PEX v — .
31 M54 0214 000 GEAR, reduction 1
HFT= VeZ FPHASFV(R)
32 M0O7 0238 000 PACKING (in) 4
B & (A)
33 M84 (0216 000 WASHER, (A) 4
oV vsr
34 90R 1600 005 "0 RING S-16 4.
AT = Te7 MESLF V()
35 MO7 0237 000 PACKING (out) 4
TTEALP
36 9BH 1006 010 BOLT M10x60 P1.25 1
B &
37 M99 0214 000 WASHER, (S45C) 4
7T+ o b
38 9NH 1000 013 NUT M10 P1.25 1
TAVFS Fv¥-—
39 M54 0215 000 GEAR, idler 1
F b '
40 9BT 1007 003 BOLT M10x60 P1.5 1
Al
41 ONT 1000 Q03 NUT M10 P1.5 1
d
42 M62 0212 000 SHAFT, center 1
7T yF Fy—
43 M62 0213 001 GEAR, clutch 1
Y—=2U 7
44 M99 0212 000 CLIP WR-37 2
75 v S
45 G47 0226 001 PINION, clutch 2
ALY 25 oF 74—
46 M62 0226 000 FORK, side clutch 2
AF—= HBE—- ]
47 9SB 3000 000 BALL, steel 3/8 24
Y—2y .7 .
48 M99 0211 000 CLIP AR-47 2
HA4F 75 e A%
49 G47 0227 001 SPRING, side clutch 2
725 uF T yx—0 ve7b(E)
50 G47 0224 000 SHAFT, (L) clutch 1
=— KL =3 —
51 MO9S 0213 000 ROLLER, needle 2
oV vy
52 90R 1400 001 "o RING p-14 4
75 0F Ta—~7 Ye7bF(H)
53 G47 0223 000 SHAFT (R) clutch 1
EHoOEf
54 G47 0225 001 AXLE, 2




PS5 ZX3IwiaL¥Fvyr—ER
TRANSMISSION GEAR GROUP

LTI,

o
S
>
S
-~
IS
o "




PSS Zx3IviaL¥y—EE

3
TRANSMISSION GEAR GROUP

RBES 1 - F&ESF &8 A & 7 ¥ = i ®

NO. CODE NO. PARTS NAME 0'TY REMARKS

S |
A-55 G47 0228 000 WASHER, axle 2

= RTYv

56 9BB 6007 000 BEARING, ball 4
H G-

57 G47 0229 000 COLLAR, 2
AFwd Y7

58 9RR 6200 005 RING, snap R-62 2
FANL Y=

59 90S 3562 1914 | SEAL, oil 2
$yvay r—-A(%)

60 G47 0111 000 CASE, (L) transmission 1
iy¥avy r—~A(5%) A

61 G47 0112 000 CASE, (R) transmission 1
V-2~ Sy -

62 G47 0921 000 PULLEY, running 1
HE=L F -

63 9KY 0502 001 KEY 1
T =) = GH=FHF

64 M07 0813 000 WASHER, 1
Fo b

65 9BK 0601 253 BOLT, M6x12 1




B
=

FSLRA3Iwiah— - 7TL—FE%F
TRANSMISSION CASE - BRAKE GROUP

A "AF 2“ n

> M070314000 (ﬂ\\ M540317000
. ¥79- u/lwr/mr %;//lxl\—#}‘z y
\\

: P12T302

0y vy

27
M6X14




[

REES a1 - Fr&ES &8 T % 7 ¥ 1% 3
NO. CODE NO. PARTS NAME 0'TY REMARKS
3 w¥YayY HF—ALHvV
B- 1 G47 0111 000 CASE, (L) transmission 1
3 y¥av F¥—ARDv
2 G47 0112 000 CASE, (R) transmission 1
F Y Lol— ER
3 G47 0314 000 BOSS, change lever 1
VAN I7F0F TUVE— Uy
4 G47 0330 000 FLANGE, side clutch ocuter 1
Tl —F HKALE— Hv T@ ‘
5 M80 1018 000 HOLDER, brake 1 X . Agth
TU—F V.- 32 2%
6 | $36-%0¥2-000" | SHOE, brake (y§70958p00 (\ R + (7 €5, 96 000%
FU—% F5a et
7 G47 0922 000 DRUM, brake 1 T p—— |
259 F Cafvi. we=
8 G47 0323 000 JOINT, clutch (upper) 2
77 vF YafVP Ve7Zb
9 M13 1012 000 SHAFT, clutch joint 1
w4 N ﬁi-yq‘ ., K
10 G47 0321 000 ROD, side clutch 2
I wF TagA v
11 G47 0320 000 JOINT, clutch 2
F o7 2 2
12 M60 0116 000 PLUG, oil 1
L% RFYvy ‘
13 S30 1013 000 SPRING, brake 2
A b
14 9BT 1002 003 BOLT M10x20 1
AR FH R
15 9SW 1000 003 WASHER, spring 410 1
N may Ry
16 M07 0129 001 SCREW, plug M8x10 1
. N zZay LS, F Y
17 M07 0118 000 PACKING, o0il plug 1
AHER T F oy b
18 9NL 1000 053 NUT M10 P1.25 1
ATy vy v
19 9S8P 0402 505 PIN, spring $4x25 3
7Yy .
20 9ST 0161 603 PIN, split $1.6x16 6
kN R '
21 G47 0322 000 WASHER, plain 2
EST7RE<T |4
22 M08 1016 000 PIN, clevis 4
YT E =By K Gl
23 M07 0314 000 SPRING, shifter rod 1
oOyvyr
24 90R 1200 001 0 RING, P12 1
AF =N K-
25 9SB 2500 000 BALL, steel 5/16 1

o



FSLRiIviarh—Z - 7L—FRRK
TRANSMISSION CASE - BRAKE GROUP

"1 F—E-
% VT_ZS_r 19 4

PS40 VN PR IWIES £ S
& 3 RS-24 %/ 26
' . P12T302

0nv7

®

7
e
15 W/




———

FPILRIviaLh—X - 7TL—*E&

TRANSMISSION CASE - BRAKE GROUP

REES a1 - F+F&F S =i & £ 1 ¥ B 5] E

NO. CODE NO. PARTS NAME 0'TY REMARKS

F VY L= FURy
B-26 M54 0317 000 BOLT, 1

7THELP

27 9BH 0601 470 BOLT, - M6x14 19
7THELP

28 9BH 0602 070 BOLT, M6x20 3
SRHH R

29 9SW 0600 000 WASHER, spring @6 23
F v b

30 9NT 0600 000 NUT, . M6 22
F b

31 9BT 0802 000 BOLT, M8x 20 3
AL Sab i

32 9SW 0800 000 WASHER, spring #8 3
J v b

33 9NT 0800 000 NUT, M8 3
T—Y FH= FHX

34 M07 0813 000 WASHER, 1
A b

35 9BT 0601 203 BOLT, M6x12 1
hER=IL F—

36 9KY 0502 501 KEY, 1

— 10 —




— 11 -




5 5 B &
CHASSIS GROUP

31— F& S &8 i £ BR ¥ B ] E
CODE NO. PARTS NAME 0'TY REMARKS

BAN AV

M80 1115 000 WHEEL ASSY 4
TAFVZF— &A1

G15 0416 000 IDLER WHEEL | 2
T e AL HAN

G47 0814 000 ADJUST WHEEL | 2
K~ AFmlk gt

114 0511 000 SPROCKET, driving |2
Uxn b

G47 0428 000 "y BOLT 2
re—35 S~UFEALLN v

G47 0422 000 RETAINER (R) 1
rm=3 ~VAELL UrR

G47 0423 000 RETAINER (L) 1
gm—3 ~NYFENALD

G15 0460 000 BOLT 2
B FHH R

M77 0616 000 WASHER, plain 2
WA R

M70 1116 000 WASHER, A | 16
7V

M70 1115 000 BUSH ' 16
YA =,

9GN 0600 000 NIPPLE, grease 8
7Y e

9ST 0504 003 PIN, split $#5x40 | 8
A b

9BK 1001 653 BOLT M10x16 4
TAH Iwr—3F ’

G47 0815 000 | RUBBER, crawler ({OX 72426 2
A E B

M70 1117 000 WASHER, B 2

) A b

9BT 1002 503 BOLT M10x25 2
Nk

9SW 1400 003 WASHER, spring @14 2
A FH R

9SW 1000 003 WASHER, spring $10 6
F w b

9NT 1000 003 NUT M10 4
T wARr Tp7 b

G47 0424 000 SHAFT, adjuster 1




e TP BR
PALLET - ENGINE GROUP

(5G-10) !

M10X 25— -
44

166R & v D)

(W



o= PR PR 5 £
PALLET - ENGINE GROUP

(SC-10)

REES - FE S i & a4 £ ¥ OE i E:
NO. CODE NO. PARTS NAME 0'TY REMARKS
aa7F) IFhv
D- 1 G47 0512 000 GATE ASSY, (R) side 1
aayFy) eFY)Hv
2 G47 0513 000 GATE ASSY, (L) side 1
<=7 F4
3 G47 0514 000 GATE, front 1
=24 Hnv
4 G47 0511 001 PALLET 1
9"::.“‘—1“[1.‘/
5 M60 0116 000 PLUG, oil 3
“ EFvs VA~ 7))y
6 G47 0523 000 GRIP, dump lever 1
7 7
7 M26 0833 000 KNOB 7
e AR
8 9FW 0800 003 WASHER, plain B3 23
oy
9 M26 0833 030 WASHER 7
7 yvagY TA
10 S50 0439 000 RUBBER, cushion 2
EFHFA =7
11 G47 1035 000 MARK, il
A &
12 G47 0522 000 PLATE 2
=S YTV '
13 G47 0521 000 SUPPORT, pallet 2
=54 47 Vil
14 G47 0524 000 SHAFT, pallet 2
ARRAFN R . L
15 9SW 0800 003 WASHER, spring $8 7 §
> v b
16 9NT 0800 003 NUT M8 5
' Ty e g—¥ =—7
17 G47 1038 000 MARK 1
~L b BN —
18 G47 0930 001 COVER, belt 1
*r—r»»y7"
19 G08 0809 001 CAP 1
S hHA— b2 Ear B
20 G47 0933 000 BOLT, B 1
T w7 NYVEEA
21 G47 0425 001 BASE, hook 1
TANT Tv¥avy AT—
22 G47 0723 000 STAY, idler tension 1
7ny777‘/
23 G47 0426 000 HOOK 1
=FA Fr=
24 G47 0421 001 SUPPORT, pallet 2
iyw¥Ygagv U¥B
25 G47 0420 000 SUPPORT B, mission 1
7wl EaystYR
26 G47 0427 000 SPRING, hook 1
T w7 v
27 G47 0520 001 SUPPORT, hook 1

— 14 — -




p o e PSR 5[
PALLET - ENGINE GROUP




LS, CRERS %
e i ey (SC-10)

REES 1 - FES B fh & 71 % B & E
NO. CODE NO. PARTS NAME 0'TY REMARKS
Rv v
D-28 9RP 1620 003 R-PIN $16x2 4
ARV ETE AT
29 M54 0416 000 PIPE, 1
A b
30 9BT 0804 503 BOLT, M8x45 1
D !
31 G47 0411 000 CHASSIS 1 N
Rev
32 9RP 1420 003 R~PIN $14x2 1
A b
33 9BK 0802 553 BOLT M8x25 4
A b
34 9BK 0802 053 BOLT M8x20 8
TV gV amr
35 M66 0825 000 ROLLER, tension B-S 1
AF T y v
36 9RS 1200 005 RING, snap S5-12 1
—vyyvy 7—9J-— B
37 G47 0924 000 PULLEY (B), engine 1
VA~ k
38 9VB 0590 030 V BELT SB-59 1 SC-10M
Vb
38 9VB 0580 030 V BELT SB-58 1 SC-10K
%—,_
39 9KY 0502 500 KEY 5x5x25 1
~ b=
40 G47 0923 000 STOPPER, belt 2
~ov b=
41 S50 0817 001 STOPPER, belt 2
EFYHR (2P Y w2y b))
42 S69 0214 000 WASHER, plain %8 i
) AL b
43 9BK 0801 663 BOLT, M8x16 2
N
44 9BK 1002 553 BOLT, M10x25 4
Y IAF F oo —A <=7
45 G47 1036 000 MARK, 1
. AR b
46 9BT 0804 003 BOLT, M8x40 4
v -7
47 M55 0411 000 MARK, 1
B
48 G350L-35 ENGINE, 1 SC-10M
' LS4
48 FG-150 ENGINE, 1 SC-10K




L,
A

7 T EF
PALLET - ENGINE GROUP

E

(SC-10D)

166 R



r = e PR : L £
PALLET - ENGINE GROUP

(SC-10D)

REES 1 - rF & E i fn £ R ¥ B i E:3
NO. CODE NO. PARTS NAME 0'TY REMARKS
= &4
E- 1 G47 2511 001 PALLET 1
TAHY ==z i F
2 G47 2513 000 GATE ASSY, (R) side 1
TAD =22 &Y
3 G47 2512 000 GATE ASSY, (L) side 1
TAY <=
4 G47 2514 000 GATE, front 1
R g VAET
5 G47 2515 000 SCREEN 1
TAY Y- UV
6 G47 2516 000 PIN, 4
F b
7 9BT 0601 403 BOLT M6x14 4
v TR
8 9FW 0800 003 WASHER, plain M8 11
2.7 JFub
9 ONL 0600 003 NUT, lock M6 4
A b
10 9BT 0802 003 BOLT M8x20 2
TAY ®mys L= IF
11 G15 0520 000 LEVER, lock (R) 2
THY myr LaA— EXY
12 G15 0519 000 LEVER, lock (L) 2
FA4RY F b
13 9NP 1000 043 NUT, nylon M10 4
s Loes— rY S
14 G47 0523 000 GRIP, dump lever 1
AN R R
15 9SW 0800 003 WASHER, spring 8 7
F v b
16 ONT 0800 003 NUT M8 7
TvEVE g~ <=—7
17 G47 1038 000 MARK 1
~N b AN —
18 G47 0930 001 COVER, belt 1
%;‘\”ly'7(z
19 G08 0809 001 CAP 1
~n b AHeS— bx K+ B
20 G47 0933 000 BOLT, B 1
7 w7 FU VAL
21 G47 0425 001 BASE, hook 1
TAES Fuvgy AF-—
22 G47 0723 000 STAY, idler tension 1
A Y e 4
23 G47 0426 000 HOOK 1
= R 9=
24 G47 2421 000 SUPPORT, pallet 2
iy¥Yavy vHFB
25 G47 0420 000 SUPPORT B, mission 1
T w7 ko, R
26 G47 0427 000 SPRING, hook 1
7y Uk
27 G47 0520 001 SUPPORT, hook 1




S PRSP : 3L £
PALLET - ENGINE GROUP

(SC-10D)

478

M10X 25¢
44

164 R 28

4%\

<
a5y TK
'Mlosw—iﬁ§’
i




ro = e PSR 5T £
PALLET - ENGINE GROUP

(SC-10D)

RLES a—- FEBS i g 4 r # OB i3] =
NO. CODE NO. PARTS NAME 0'TY REMARKS
Rvv
E-28 9RP 1620 003 R-PIN $16x2 4
ARV E Oy
29 M54 0416 000 PIPE, 1
A b
30 9BT 0804 503 BOLT, M8x45 1
Ve BAHh Y
31 G47 0411 000 CHASSIS 1
Rv v
32 9RP 1420 003 R-PIN $14x2 1
Ha b
33 9BK 0802 553 BOLT M8x25 4
A b
34 9BK 0802 053 BOLT M8x20 8
a v ared am
35 M66 0825 000 ROLLER, tension B-S 1
Aty S Ny
36 9RS 1200 005 RING, snap S-12 1
vy F—=y-— B
37 G47 0924 000 PULLEY (B), engine 1
V-~ k
38 9VB 0590 030 V BELT SB-59 1 SC-10DM
AVENGIFAN
38 9VB 0580 030 V BELT SB-58 1 SC-10DK
%—,.._
39 9KY 0502 500 KEY 5x5x25 1
S b A
40 G47 0923 000 STOPPER, belt 2
~ A
41 S50 0817 001 STOPPER, belt 2
ESHENR (2vy b))
42 | 869 0214 000 WASHER, plain $8 1
| AL b
43 9BK 0801 663 BOLT, M8x16 2
AL bk
44 9BK 1002 553 BOLT, M10x25 4
VIAF FavA A ==z
45 G47 1036 000 MARK, 1
Ak
46 9BT 0804 003 BOLT, M8x40 4
+A &
47 G47 0522 000 PLATE 2
B L2 |
48 G47 2521 000 SUPPORT, pallet ; 2
=g ATy
49 G47 0524 000 SHAFT, pallet 2
LFHFA = =7
50 G47 1035 000 MARK, 1
S
51 | M55 0411 000 MARK, 1
ENGINE 1 SC-10DM
52 | CEG 0020 380 ENGINE, -
‘ g G350L-75
52 CEG 0030 220 ENGINE, 1 SC-10DK
. ; FG150G-BG40
7 yvg vV ThA
53 S50 0439 000 RUBBER, cushion 2




N B - FzoPME
HANDLE - CHANGE GROUP




N EL - FzL8EF

HANDLE - CHANGE GROUP

RHES a - rF&ES i ] & £ ¥y B i} L3
NO. CODE NO. PARTS NAME 0'TY REMARKS
SNV R hY
F- 1 G47 0611 000 HANDLE ASS'Y 1
o FL-—+B
2 G47 0622 000 PLATE, (B) operation 1
'32\/7‘/3‘/ T = A
3 G47 0721 001 ARM, tension 1
TV gy ar
4 M66 0825 000 ROLLER, tension 1
AFy T Vs
5 9RS 1200 005 RING, snap S-12 1
Lyr v a—-A ‘
6 G47 0714 000 ROD, (A) connecting 1
Vv E-—n
7 9RB 0600 000 BOLL, rink 2
Vvr K= (EXxY)
8 9RB 0600 100 BOLL, rink (L) 2
Fevy HFY Y2
9 G47 0713 000 RINK, change 1
e oty hg s
10 G47 0720 000 METAL, pull 1
vway 735 5F KA
11 G47 0717 000 BOSS, 1
Vway g5 eF LS
12 G47 0716 000 LEVER 1
=% YUz
13 G47 0718 000 RINK, brake 1
FAY AL, F
14 111 0619 000 SWITCH, stop 1
Fop VY Lo —
15 G47 0712 001 LEVER, change 1
Vvy R —B
16 G47 0715 000 ROD, (B) connecting 1
17 | G47 0932 CoRD, stop 1
32 000 RD, stop
v Lo— [qq{ i
18 E11 3127 0100 LEVER, dump SC-1327 1 quag;ﬁoib‘
ALK 7T yF Lo gt Cpol
19 E13 1114 0200 LEVER, side clutch SC-3114 1 EF*i':”ﬁ“
SRSl i Qre 1D
20 E23 1119 0200 | LEVER, combination CL-3119 1 |gaHhnbebo
AV Y T
21 G47 0621 000 GRIP, handle 2
7y, 7 B
22 G47 0722 000 GRIP, (black) 2 6 it ot A
AR Tyl T Y-
23 G47 0813 000 WIRE, side hook 3 |GeT Hood 729"
Aw oy b TSy — : ARV LN
i Tl 342000 |[H
43 s
24 M40 0434 000 WFRE, throttle H4f70%4%00C,, 1 245000 |74
TU—F T ¥— 20 b7 f
25 G47 0811 001 WIRE, brake 1
Fl~F UA¥—
26 G15 0713 000 WIRE, brake 1
E37 48w BV
27 M08 1016 000 PIN, clevis 4




N BL - Fx2 8%
HANDLE - CHANGE GROUP

$6
46 SW Mex12

50

46

P

»



N FL-Fx P8F

HANDLE - CHANGE GROUP

RE#&S a-FrF& 5 & %) £ ¥R 1 E
NO. CODE NO. PARTS NAME REMARKS
Rev
F-28 9RP 0612 003 "R'" PIN $6x1.2
) ATy vy v
29 9SP 0420 505 PIN, spring $4x25
ks
30 G47 0724 000 WASHER p26x613.5
Rev
31 9RP 1420 003 ""R" PIN $14x2
2Ny JA N b
32 9CV 1500 001 BELT, convex
*‘/:z.)"f/:‘/
33 G47 1033 000 MARK, main SC-10
VoA AV
33 G47 2923 000 MARK, main SC-10D
75 6F AV FY w—7
34 G24 3904 000 MARK, clutch ON, OFF
HhErvF =7
35 G47 1032 000 MARK, model SC-10
hRTF -7
35 G47 2922 000 MARIZ, model SC-10D
2=V gy T—=7
36 G47 1037 000 MARK, caution
AL o, F =7
37 G47 1031 000 MARK, switch
38 G47 1034 000 MARK, change
A b
39 9BK 1002 553 BOLT, M10x25
BRI
40 9BK 0601 263 BOLT, M6x12
PR
41 G47 0725 000 WASHER, #26x414.5
F v b
42 9NT 0600 003 NUT, M6
2.y F oy b
43 ONL 0600 000 NUT, M6
Ak
44 9BT 0602 503 BOLT, M6x25
S E N K
45 9SW 0600 003 WASHER, spring 86
' [ S
46 M67 0915 000 WASHER, plain
ATV w7
47 M67 0914 000 SPRING,
LSRNV AE S
48 113 0715 000 SPRING,
82 1312 000 WIRE. choke FCT{(;O[T
49 M WIRE, choke (& /OIQDOO
FL—F ==z { r] ;‘6'7‘7"7’
50 G47 1016 000 MARK, plate SC-10
Fv—t =—7
50 G47 2916 000 MARK, plate SC-10D
F a7 TlL—k
51 M62 0722 000 PLATE, choke
=7
52 M55 0411 000 MARK,




@ ORI REH/RASH

x & I 5
M B I B
Bk B XD
W & % 6
BB EXHM
R E XM
EH E XM
®OWME XN
B N O
B S5 L K AT
WEIZER
I
W & = % pr
b L S S
KR E %M
oM =B E R
IANSE S

@363
@018-01
@(18-01
994
F060-01
Z940-11
@388
&30
320
B379-21
@43
D410
B409-38
®BH()1-62
&H/
Y16
/30

BEERIIMHE2TBESODOI/
MEBELA LR REFPHRFR /203
MBEBRLRRETFTPHFRFXK /203
WEBXEMAZABARAIO 2001
GEEREMHEBFT—ERI1DI
FTREEDHMEBET2617
ERFEEFTTME /HHEHENA4060D6
mm#mpmﬁﬁﬂﬁm1828

BAREFLEE ML —DOR21D10
ﬁ%EiJFﬁ§€K§@183}§M
?$§}HEE§KFE$E§%4119
BEEBEXMIET D O3 DO
WAEDERFBNLEARCA3D3
KERWUSHTEHEMI 7 O D1

ARFBEEMIBHEL3D1014
E%ﬁ%%EX%L%@?%$648@1
BEENUM=TEI1023 018

04877118160
70184(43>4160¢%)
018443V N 2
702365400681
70245(53>0885
0258(23>1329

FAX0487(71)1529
FAX01844(3)4120
FAX0184(43)4120
FAX

FAX0245(53)6768
FAX0258(23)1354

10262(93)2693. 4888 FAX0262(92)0815
B0292(41)3751~2  FAX0272(68)8119

(0286225324
(27206823119
(04624536581
2054306429454
=(552(756172
0583083004
0726(54)1621
209250156160
0899(73)2325

FAX0286(27)0235
FAX0292(41)3752
FAX0462(45)8129
FAX0543(66)3536
FAX0552(756)6173
FAX0583(91)3014
FAX0726(54)1622
FAX0899(71)2563
FAX092(501)6164

6302-0050-9830-1C



